

TEST CERTIFICATES
REGISTERED BY GB/T19001-2016/ISO9001:2015

DATE: SEP.7,2021

CUSTOMER: MESSRS _____ / _____
SUPPLIER: MESSRS _____
P/O NO.: _____
Commodity STEEL STRAND Surface of wires GALV.
Construction 1X7 Rope Dia.: 7.5 MM
Length/Reel 5000 m Reel/Coil No.: 1
Net Weight 1360 Kgs Gross Weight 1400 Kgs
Nominal Tensile Strength 1400 N/MM² Kind of Lay RHRL

TEST RESULT

Rope Dia.: 7.50~7.74 MM Preforming GOOD
Specified Breaking Load: 45.40 KN
Actual Breaking Load: 51.00 KN
Actual Dia. Of Wire: 2.5 mm Lay length: 15 mm
Actual Zinc coating: \geq 240 G/M² Lubrication DRY

CHEMICAL COMPONENT OF RAW MATERIAL(%)

C	Si	Mn	P	S
0.61	0.18	0.51	0.018	0.010

REMARKS _____

WE HEREBY CERTIFY THAT THE COMMODITY IS INSPECTED ACCORDING TO AS3569-2010 STANDARD AND FOUND GOOD IN ALL RESPECTS AS STATED ABOVE.